RB609-MZ01A-01

' Real Speed Engineering m w m m

INSTALLATION MANUAL

INVFHIZOLIITS—FVY bk
FULL TITANIUM MUFFLER KIT

BE d—/ANAO—RRY—
APPLICATION NA MX-5 MIATA
i IIFEFIRIXITS—Fy ~hNAO—RRY—
PART NAME FULL TITANIUM MUFFLER KIT NA MX-5 MIATA
mE
RB6090-MZ01A
PART NUMBER

EiR / INDEX

Ve

P2 HAEE P8 English

COREVFEARRESEV EIFVZRSE, FIECHHAESTETNET,

CHERARICCOMPEE XK BHTADIXEL S BENTZEU,
BRAIRDEET D HEDBACKIICRELTIZE,
BAE(CEMTUVBIRBEESIFO TS,

FEBEA—HN—DRITI IEMEEENVECRDEY. AFEEDETHENLIZE,

TEDMERICLEDBRNE UGS, BETEERZEVNNRETDT,
HEMUBHTTELSIZE,

IRFEERR THD T2 SN BIBEREAREZ LT HBEHRABEL S,

Thank you for purchasing a Real Speed Engineering product.

Please read this installation manual carefully prior to installation/use.

Ensure you keep this document stored in a safe location for future reference.

Pay close attention to and adhere to the various warnings/cautions contained herein.

You should also consult the official servicing manual for your vehicle product.
when installing this product.

Please note that inappropriate installation/use of this product will be
at the owner's own risk and/or responsibility.

Retailers/Workshops should ensure this document is given to the end user.




EPERiBA  Troms . sEsmoTwssRE EEW.

@) @
2R AAI)NAT B2 AL Y-
ERgE |1 FEHREE (1
HemE RB6091-MZ01A-01 HEmE |RB6091-MZ01A-02
2R AL >H—/)(> RA B 1L >H—/)(> RB
ERSE |1 FEREE (1
HRmE RB6091-MZ01A-03 BHRmE |RB6091-MZ01A-04
I
® ®
2R HRATwY b~ E2a ALY —)> RS- 0118
BLEEE 1 FiRE=E |2
HemE PB6150-FGKO5 HEmE |PB609B-SBR0O2
,(-C‘ ﬁ
-~
2R I5>F)\> R 60-63 BN JZ5>27Fw k M10 P1.5
FEtREE 1 FiRE=E |2
HEmAE PB6150-MCB12 HmmE |PB6150-FNT20
;» ST
®
B2 RTU i JS>TRIL s M8 P1.25 L25
FEtREE 2 FEgE (2
Hmm#E  |PB609B-SPROL HEiE |PB6150-FBTO1L




EPERIBHY Troms . sEME-oTVEHTEEEE,

@

ZFR J5>2>7Fw bk M8 P1.25 EZrn YO RLFa1—H— ver.2 89

EiREE (2 FEiREHE |1

HemE PB6150-FNTO1 Fv I\u‘%‘:ﬁlPB609B—INSOS
&k akaa
R ZFR BE
PB609B-INS05-01 [AA>LF1—H— 1
PB609B-INS04-02 |HJLFa1—H— 1

® RIZARIL N
PB6150-BBTO1 3
M6*P1.0

2R 6AL>F JS>TFw ik
PB6150-FNT12 3

B E 1 M6*P1.0

HEmE  |PB609B-HDTO1 ISRV
PB6150-FBT13 1

M6*P1.0
s —1—
Anti-Seize

ZFR 7oF—X

BEiREE (1

HRmE PB6150-ASZ01




BfHERICBERTRR

" TS EFTE-R " NLOLLF " EHEER W /\URRUIL
m >S5 —RUJL - ®6.5mmRUJL m REBE

A zm

COBEUNGHIAZE (XE R (CEADBFREBICDLWTE EHIEEDTT,

EROVEEPFIECDOVWTIIREHEA—H—RITORGEESE TR ZE0,

B ABRBEIEBEREEIR T, U—Fv MEONETEHRVWEHEESNIEBFATERLUTLEE0),

B ARBOHWDMIFIIERFEORES FIRIET. BI&RZE2IEBHEIMNMT O TLESL,

B EEIIEBLIANINNDTHEREBWHLLEETV. REFRLV, I>>HEITIRNASHDET,

B ARZOWDMIFICHBRREDROREDRIC(IIBE NLoREESTD., EIBLROEMIRNT
<TEEW, ARBRBELY. I>2>o#WEIIBNNAHBDET,

B ARDPEEOMITIERCIE. BYLRTE, REEXFALTIIES0,
CTHERICRSIRWEITNCDRNDBIR T,

F- )
[=]

A

. AEROBROMFFIZCHELS. IFYV AR RFLNTRTERRETITO TKZEL,

m ERORECKIDETMOEIE - KK D E]REMD, % - FUEm EENB LR
BNH'H 3. HEBRERROER DI FHERCITO TS0,

g

1. METFY—-XANIITS—DHDSU

A CCTEREHIDOEHMBFIETY . KEPOFMLBIMESED. BIRMBEEZSRL TS,

1. NNy FU—TAFRIFFEBMDIT.

2. XTS5 —ZmHs9,




2. 5O RLF1—Y—IDO T RDOINT

AERBEIMBEOTDY RLT1—S—Z2FEAI BT EICED. FEE3RMITHEI D ENHERET,

STANDARD QUIET MODE 1 QUIET MODE 2

@vﬁi ® @V@j

AR ELETT

TDFRFCHEAVELEITEY. TDFEFCTHEAVELEITET. WIBIMIABETT,

A

B T—)LT> RICIEHSHUSHEDAFITINAN LN TLET A, MODE 20T ERAETN3EA.
B TRMNIBHEESECEMIZELUT, BRCYHY>Y RLF1—H—ZBEELTEZL,
723, MODE 1DRREETIEZDEEHEATEEIN, BT EITOIE CRIDEZRICTHERWNEREITET,

A ES

[—]
B CONIZTRHBWNMES, SIROREICKLDERS - AEFAABRELRRANENDSGDET .
m T, ALY —F—ILI> ROZER; - BiELECIIZEAaNHDFET .

A 2=

n FEQORERZECNIZTRS,

IR

F- =)
[=]

g

1. BA LT —ARECI DA SIBNK D ICTOIRETRET D,
2. 7=V RigE K DEERN STV DR Z R I 5.  (B%¥fELIS5mm)
3. YUY RLF AU —2BLEUVAHITMEBE L Y& —F 2093, Qs

4. BERZEEDE, MRYZMRILEME - TS5 25w MMETHDIY RLFT 21— —ZEEY D,
COF, FOFILICELRAFENTVSD, BUY RLFT 1 —H - uBNEEE
(15mmigE) ([CHDH\ REFICHERTD. (REX—FLIMEBERSR)
XTIV M6, T3> 25w hMEfER.




NBIFI—F > DIE
F—IVIY NEEN SOOI TRME (BEE15mm / SHEHE)

YUY RLT1—-Y—%{RTF

YIS RUTF1—-Y—- 0B TRES S —

> RLF 11— —DMEBHERE moidrt>9—n5—ILI> RE@Eh515mm)

u

NI

AN

‘ ey
% ,
Y
| \\\\\\\\\\\\\\\\\\\\\x\\x\\

S

L \'\‘\‘ NS \ \\\\\\
\“\IK\“\‘\\\\\S?\\\\\\\\\\\\\\\\\\\
\

5. 22— RUINCTIY—F2IDEHI—-(CTFRZHITS.

6. INTVRIFNIFD6.5mmIZE (MERIL MIPADHAX) [CTRBIFINTZEITD.

7. UL BRISIRG ML IM6 - T3> 25y MMeZzERDHF, BEET .

8. BE. YUY RLFT1—Y—TMUBZHRL. 35FESEKRICNGIINIZITRD.
9. ETORBIFMIHETHR. T—ILI> RELPT I RLFT1—H—D/N\URDZTS,
10. Y10 ZERFET D,




2. RS.E.FY DALY T S—DWMDHT

(EEPmOEEHIER]

EHREPRDFEEEFR G TROED TY,

<Fv SEIRSBREEAER & &S MLo >

AAIAT

HAL>H—

HAL2H—/( RA

HAL>H—/(> KB

HRTwW bk

ALY —/( RS/(— 118

55>F/)N K 60-63  [9.0N - m(1.0kgf-m)]

J5>3Fw h MI0PL5 %1 [34.0~39.0N - m(3.5~4.0kgf-m)]
2T

IS5 TRIL I~ M8 P1.25 L25 %1

J5>TFw M8 P1.25 (20.0~28.0N - m(2.0~2.9kgf-m)]
HOY RLF1—H—

®|8|8|9(®Q|®|0|®|e[O|e

X1 BRICETSEINIFDICEBFUTESCEEZEHILT DD, [MABOT7>FS—XEEMUTIIEE,
[&EFIRE]

1. AA2IA T (@Q)YEABDIT S >F v MM10(®) & ER UIRIEH T B.
COBE, ZAEBDINA TA M- EBIEEKESICERDAFI D BBFICNTI5—/\UH —%E0DH 15,
XABHZATYS (®) £,

2.0 8 — (@) (CO9Z2TNUR (@) ®BEL. EBINATDRTUDIIvoMNEEBZRIC
XA )IA T CELAD,

3. LU=/ RA/B (B/@)ICHA LB =)\ RSN—(@)ZBDHFF. 1LY —(CER
DIFBRNELD(SERULRAS, ITFYV - N\H—(CEDH1T3,

X - JS2THRILEME (@) - I5>F v M8 (@) FEMA.
BALH—DTLAI—IOHETFTICKBLDCEBL TS,
4. EEDO I TSR (TER UL SHIRIN SIBCAHDZEITD.

LY TS SFw kMI10 (®) [34.0~39.0N - m(3.5~4.0kgf-m)]
OS2I R (@) [9.0N - m(1.0kgf-m)]
J5>TFw kM8 (@) [20.0~28.0N - m(2.0~2.9kgf-m)]

5. ATV D(@)=EBmD 112D,



==
n AEREHRARBRDIH, BOKXER/ A TZERLTVET.
TDIeH, BREDDIVUT SO IMRVERD DB DET .
BUIRBNIC K BTFHER ENHDBEEMERE THR LT ZE 0,
DS DERD (FEAREBEDT UT S A, FHOBRVWEEHE L THSAMEHZE
ToTREW, BB, EMEARECLDTDRIVUT S INESNRNEEE,
BEPDEDAFIINIL bEED. ARDEEIVU T SO IZER LR, KFEHL TS0,
B XTS5 (THNIRBREMIBUIDRETERY 3 & BNPRITOREERDEY,
B &(E, DI BAEEIT o TS,
mEE - ERRRICEKD, EOEBRICAENRNTEEN S DET,
BEISEU., BEREITO TIIESL,

6. BECISG. U2 RLFT1—H—0BMNZEITS,
X -fMBYOCRLTaI-—Y— (@)
- RPNV M6 (@ICHTE)

IS Fw kM6 (@ICHE)
cJS2THRILS M6 (@(:1?%) £,
<#Eft IV >
RS >l kM6 {7.8~11.8N.m(0.8~1.2kgf—m)]
55 SRILRMG [78~11.8N.m(0.8~1.2kgF-m)]
A
= M

B UL RLF1-Y-ZEOMIIeEFE. SRETEITDRNTIIZE.
EPmBIBDRIREEN B DET .
. HODRLFTI-—Y-0BRER. TSNS RETITO T,

7. Ny FU = A FRHFEBmOTTS.

3. MO {FFRDmE:R

1. BEICFHED VD BEMHRY 3.
2. IS ZIREIL. 7 RUS O 5#92500rpmigE £ CREEZE LIF, BESHNRVOERT D,
3. AUEIRZITV. BERHOEEINVIEDRT D,

A

n BHOTENDD EMEREDER T, BEiDERMNEE UBIEDRRE E /2D, HERIFIEE(C
ToTLIZE,

RN D2 & MEEDETPHRARCIZPSZIRIIRRERDBIRTY.
ETPCEEZRUESRFIES(CETZHRLEL. BREIT> TS,
ZOBTEEZITIHAR. ITFY—A AT LANTDOHRTIRETITO T RE,
BROBEENECTVDIEEEF. T2 Z2BREEY. BPIEECEBZMREL.
FERICED TS IZELN,

B ARREEE UK. E@ARICE D TRID S AFEICKEREEN D HENGDET,
EE®E. I>2tyvTa 2 I0BRL. BEBOEUTENSDBEY T 1 > 0%ToTLIEE0,

[

F- )
[=]




KIT CO NTE NTS Check to ensure all the following items are included in this kit.

) @
PART MAIN PIPE PART SILENCER
QTY. 1 QTy. 1
PART No. |[RB6091-MZ01A-01 PART No. [RB6091-MZ01A-02
L_",
® . . @
PART SILENCER BAND A PART SILENCER BAND B
QTY. 1 QTY. 1
PART No. |RB6091-MZ01A-03 PART No. |[RB6091-MZ01A-04

® ®
PART GASKET PART SILENCER BAND RUBBER 118
QTY. 1 QTY. 2
PART No. |PB6150-FGKO5 PART No. |PB609B-SBR02
k{“ : Q}
P <
@ \
PART CLAMP BAND 60-63 PART FLANGE NUT M10 P1.5
QTY. 1 QTY. 2
PART No. |PB6150-MCB12 PART No. |PB6150-FNT20
@ T
@ ..~I
PART SPRING PART FLANGE BOLT M8 P1.25 L25
QTY. 2 QTY. 2
PART No. |PB609B-SPRO1 PART No. |PB6150-FBTO1




KIT CO NTE NTS Check to ensure all the following items are included in this kit.

@

PART FLANGE NUT M8 P1.25 EZrn YO RLFa1—H— ver.2 89

QTY. 2 FEiRE=E |1

PART No. |[PB6150-FBTO1 Fv I\u‘:.':§|P8609B—INSOS

@ &k akaa
RE E=tan BE
PB609B-INS05-01 [X->LFa1—H— 1
PB609B-INS04-02 |HJLFa1—H— 1
® REZARIL
PB6150-BBTO1 3
M6*P1.0

PART HEX KEY IJS22Fw bk
PB6150-FNT12 3

QTY. 1 M6*P1.0

PART No. |PB609B-HDTO1 IS2TARIL S
PB6150-FBT13 1

M6*P1.0
E o — 1 —
Anti-Seiz

PART ANTI-SEIZE

QTY. 1

PART No. |PB609B-ASZ01

REQUIRED TOOLS FOR INSTALLATION

m General engine maintenance tools ® Torque wrench m Official servicing manual
® Hand Drill m Center Drill and ®6.5mm Drill Bit m Safety Gear
A CAUTION

m  The information contained in this installation manual is specific to this product.
For details regarding the removal/installation of stock components, please refer to the
vehicle's official servicing manual.

®  This product is intended for motorsport/competition use and should NOT be used on public roads.
m  This product should be installed by a trained professional in a well-equipped workshop.
m  Only install this product on the specified vehicle(s) to avoid product and/or engine damage.

®  Ensure the appropriate amount of torque is used to remove/install the fastenings. Do NOT use
excessive force as this can damage the product and/or the engine.

m  Always use the appropriate tools and safety equipment when installing this product.
Failing to do so is extremely dangerous and may result in injury.

10




A WARNING

®  Only install this product when the engine and all related components are cold.

m  Ensure that all parts are fitted correctly during installation to avoid potential fire hazards
and/or damage. Failing to do so is not only dangerous to you but also those around you.

1. REMOVING THE STOCK EXHAUST

This manual only provides basic instructions. For more details, please refer to the vehicle's

official servicing manual.

1. Disconnect the negative battery terminal.

2. Remove the exhaust muffler.

2. ADDING EXTRA BOLT HOLES
FOR THE SOUND REDUCER

The loudness of the exhaust can be set at 3 different levels using the included sound reducer.

STANDARD QUIET MODE 1 QUIET MODE 2

\/
Reference bolt hole Reference bolt hole
Without sound reducer. Can be used with just one bolt. Ensure you add the extra bolts

/A\ WARNING

W The exhaust tip has one predrilled bolt hole. However, when using QUIET MODE 2,
ensure you add the extra bolts and bolt holes to fully secure the sound reducer in place
as detailed in the installation manual. Whilst QUIET MODE 1, can be used with just one bolt,
using extra bolts is strongly recommended for added safety.

/N WARNING

m Failing to add/use the additional bolts may result in parts coming loose while driving
which can be extremely dangerous for vehicles directly behind and/or around you.

® This may also result in the exhaust tip becoming warped or damaged.

/\ CAUTION

m Use the reference hole (as shown above) for guidance
when adding the extra bolt holes.

1. Ensure you use an old rag or cloth to prevent any debris from entering the silencer.
2. Double check the distance from the reference bolt hole to the edge/end of the exhaust tip (15mm).

3. Insert the sound reducer and mark the center point of the 2 additional bolt holes.

11



4. Secure the sound reducer using the reference bolt hole together
with the included M6 button bolt and flange nut.
Check that the sound reducer is aligned correctly and that the additional bolt holes
are the same distance from the exhaust tip/end as the reference hole (15mm).
XPARTS USED: Button Bolt M6, Flange Nut M6.

MARKING THE ADDITIONAL

BOLT HOLE LOCATIONS Distance from the exhaust tip edge/end to the bolt hole

(std. 15mm. Actual measurement recommended).

Temporarily insert the
sound reducer.

Sound reducer bolt hole center.
u_——

CHECKING THE SOUND REDUCER ALIGNMENT

(15mm from exhaust tip/end to bolt hole center)

\ \
\
\

5. Using a center drill, add a pilot hole to one of the extra bolt holes marked earlier.

6. Check to make sure it's centered then enlarge the hole to 6.5mm diameter (to fit M6 bolt).

7. Then secure in place using the M6 button bolt and M6 flange nut.

8. Double check the sound reducer bolt hole positioning and repeat the process for the 3rd bolt hole.
9. After drilling all the holes, be sure to grind down any sharp edges.

10. Clean and/or remove any remaining debris.

12




3. INSTALLING THE R.S.E. TITANIUM EXHAUST

[Mounting position of each component] Install the included components as shown below.

<Positioning and torque specs. of the included components>
MAIN PIPE

SILENCER

SILENCER BAND A

SILENCER BAND B

GASKET

SILENCER BAND RUBBER 118

CLAMP BAND 60-63

[9.0N - m(1.0kgf-m)]

FLANGE NUT M10 P1.5 %1

[34.0~39.0N - m(3.5~4.0kgf-m)]

SPRING

FLANGE BOLT M8 P1.25 L25 1

[20.0~28.0N - m(2.0~2.9kgf-m)]

FLANGE NUT M8 P1.25

SOUND REDUCER

%1 Apply the ANTI-SEIZE (included) to the fastenings that will be exposed to high temperatures.
This helps prevent them from becoming stuck or seized.

®|8|8|9(® 0|®|0|®|8O|e

[INSTALLATION PROCESS]

1. Temporarily install the main pipe (®) using the supplied flange nut M10 (®).
At this time, install so that the pipe stopper of the inlet faces upward, and install the muffler hanger
at the same time.
% Use the included gasket (®).

2. Pass the clamp band (@) through the silencer (@) and insert it into the main pipe using the spring hoc
positions of each pipes as a guide.

3. Attach the silencer band rubber (®) to the silencer band A/B (®/®), and attach it onto the exhaust h:
being careful not to damage the silencer.

% Use flange bolt M8 (@) and flange nut M8 (@).

Ensure that the SILENCER is installed with the logo facing downwards.

13



4. Fasten all the hardware in order from the front side towards the back side.
Pay close attention to the clearance while fastening the hardware.

<Torgue specs.>

FLANGE NUT M10 (®) [34.0~39.0N - m(3.5~4.0kgf-m)]
CLAMP BAND (@) 9.0N - m(1.0kgf-m)]
FLANFE NUT M8 (@) [20.0~28.0N - m(2.0~2.9kgf-m)]

5. Install spring (®).

A CAUTION

| This product has a large exhaust diameter to achieve the most efficient
exhaust flow.Therefore, the clearance between the exhaust and the car may be
tight in some areas. If there seems to be any noise caused from the vibration
and the tight clearnace, use high heat resistant cloth to stop the noise.

m Otherwise Ensure sufficient clearance and correct fitment has been achieved before
completely tightening down the fastenings. In some cases, there may be insufficient
clearance due to minor differences between individual vehicles. In such a case,
loosen the fastenings and adjust the positioninguntil sufficient clearance is achieved before
retightening the fastenings again.

Q m Ensure you clean the exhaust after installation. Using the exhaust whilst there is oil or
other debris on it can cause blemishes and/or burn marks.

m Depending on the installation and use of the exhaust, you may need to apply
thermal insulation to prevent heat damage to the surrounding components/areas.

6. Install the SOUND REDUCER when necessary.
% - SOUND REDUCER (®)
- BUTTON BOLT M6 (® included hardware)
+ FLANGE NUT M6 (® included hardware)
+ FLANGE BOLT M6 (@ included hardware)

<TORQUE SPECS>
BUTTON BOLT M6 [7.8~11.8N.m(0.8~1.2kgf-m)]
FLANGE BOLT M6 [7.8~11.8N.m(0.8~1.2kgf-m)]
WARNING

m Do not drive at high speeds with the SOUND REDUCER installed
as it may become damaged and/or broken.

® Only install/uninstall the SOUND REDUCER when the exhaust is cold.

7. Re-connect the negative battery terminal.

14



4. POST INSTALLATION CHECKS

1. Check again to ensure the product is fitted correctly.
2. Start the engine. Rev to 2500rpm and check for any abnormal sounds.

3. Test drive the vehicle and check again for any abnormal sounds and/or loose parts.

A WARNING

Be thorough when performing checks as incorrect fitment and/or loose parts can lead to
accidents, reduced performance as well as damage to surrounding components.

m  Exhaust leaks not only reduce performance but can also be a health hazard and should be
addressed immediately.

m If there are any abnormalities whilst using the vehicle, stop immediately and check for faults.
m  Ensure all exhaust related components have cooled before attempting any repairs.

® Do not restart the engine should you notice anything abnormal such as missing/broken parts.
Instead, consult a trained professional and follow their instructions.

A CAUTION

®  Once this product has been installed on the vehicle, the engine characteristics may change
depending on the setup. After installation, adjust the engine/ECU settings as necessary.

15




f.l?eal Speed Engineering

T252-0002 )R BRI/ AR 2-54-9
TEL : 046-205-4870
FAX : 046-205-4872

2-54-9 Komatsubara, Zama-shi, Kanagawa 252-0002, JAPAN
TEL : +81-(0)46-205-4870
FAX: +81-(0)46-205-4872

www.realspeedengineering.com

CORMRICETIEHVEDEE LERETHRROVLET,
EXEEE  A~& (NIRA-EERE- - FRFBAREZOZS)
10:00~12:00 / 13:00~17 : 00

If you have any questions in regards to the installation of this product, please contact us.
OPEN: Monday - Friday (National holidays and public holidays excluded).
10:00~12:00 / 13:00~17 : 00

16



